



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17340

No. T5/922/2021-22/RNK-TVPM

Date: 16.11.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:Pharmacy Kunnikode Navayikulam.

Amount:1416/-	Invoice No. 4341	Invoice Date: 16.11.2023
---------------	------------------	--------------------------

To The Assistant Executive Engineer
Kilimanoor Block Panchayat.

LSGD,

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₂₀	01.11.2023	400	17.78
2	M ₂₀	01.11.2023	390	17.33
3	M ₂₀	01.11.2023	400	17.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17341

No. T5/922/2021-22/RNK-TVPM

Date: 16.11.2023

Ref:- Your request letter No.SCTL/PRJ/210/2019/PMM/ID70 Sreepadam street dtd.16.11.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Development of smart roads and underground ducting including utility shifting of water supply and power lines in ABD area - Road ID 70(Streepadam street) - Drain side wall and raft.

Amount:1416/-	Invoice No. 4342	Invoice Date: 16.11.2023
---------------	------------------	--------------------------

ToM/s Smartcity Thiruvananthapuram Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	09.11.2023	280	12.44
2	M ₂₀	09.11.2023	290	12.89
3	M ₂₀	09.11.2023	260	11.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17342

No. T5/922/2021-22/RNK-TVPM

Date: 16.11.2023

Ref:- Your request letter dtd.16.11.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:Artech Panorama.

Name of concrete supplier: RMC Prisam.

Amount:1416/-	Invoice No. 4343	Invoice Date: 16.11.2023
---------------	------------------	--------------------------

To M/s GJ Builders and Realtors

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₆₀	09.11.2023	1060	47.11
2	M ₆₀	09.11.2023	980	43.56
3	M ₆₀	09.11.2023	1100	48.89

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17343

No. T5/922/2021-22/RNK-TVPM

Date: 16.11.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:Stories in the Sky, Akkulam - Shear wall and column.

Amount:1416/-	Invoice No. 4344	Invoice Date: 16.11.2023
---------------	------------------	--------------------------

ToM/s I Cloud Homes Pvt.Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₃₅	18.10.2023	800	35.56
2	M ₃₅	18.10.2023	880	39.11
3	M ₃₅	18.10.2023	790	35.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17344

No. T5/922/2021-22/RNK-TVPM

Date: 16.11.2023

Ref:- Your request letter no.QA/SFS/008/112 dtd.16.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:SFS AMBER Green Block - 11th floor column.

Amount:1416/-	Invoice No. 4345	Invoice Date: 16.11.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P) Ltd .

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₄₀	08.11.2023	780	34.67
2	M ₄₀	08.11.2023	690	30.67
3	M ₄₀	08.11.2023	800	35.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer